
PARTS LIST

CONTENTS

PS15 STANDARD

P/N 524453

2017.03.

1. MAIN BODY .............................................................................1 ~ 2
2. CHEMICAL TANK ...................................................................3 ~ 4
3. PUMP .........................................................................................5 ~ 6
4. ENGINE ....................................................................................7 ~ 10
5. CARBURETOR, FUEL TANK ...............................................11 ~ 12
6. ACCESSORIES .......................................................................13 ~ 14



- 1 -

1. PS15 STANDARD
 MAIN BODY

4

Fig.4,5 Fig.3

13

9

7
10

6
5

8

12

11

Fig.2

14

3

181617

152



 Ref. No. Parts No. Parts Name Q'ty Remarks

- 2 -

1-1 355010 PS15 STANDARD 1 
1-2 282365 Throttle Cable 1 
1-3 127228 Nut 3 M6
1-4 127183 Buffer 3 
1-5 123050 Stay 1 

1-6 123051 Label 1 OFF-ON
1-7 115148 Throttle Lever  1 
1-8 127226 Nut 1 M5
1-9 122987 Toggle Switch 1 
1-10 123048 Switch Cord  1 AV0.5x320L

1-11 123049 Earth Cord  1 AV0.5x320L M10
1-12 114901 Vinyl Hose 1 8x9x220
1-13 183421 Cap Screw  2 M5x16
1-14 127226 Nut 2 M5
1-15 127220 Bolt  1 M6x12

1-16 126568 Spring Washer 1 M6
1-17 126572 Washer 1 M6
1-18 089750 Nut 1 M6



- 3 -

2. PS15 STANDARD
 CHEMICAL TANK

13

12

14

11

5

3

4

2

9

10

8

7
6

14

12

13

1



 Ref. No. Parts No. Parts Name Q'ty Remarks

- 4 -

2-1 127189 Chemical Tank 1 
2-2 125061 Strainer 1 
2-3 131591 Cap, Chemical Tank 1 Incl.4,5
2-4 022363 Inner Cap 1 
2-5 022362 Packing  1 150x170xt10

2-6 124250 Cap 1 
2-7 029299 Packing 1 36xt3.0
2-8 129525 Cushion Pad  1 
2-9 125068 Fastener 2 
2-10 100749 Fastener 2 #7

2-11 131026 Knapsack Band 1 
2-12 134444 Label 1 PS15STANDARD(CAIMAN)
2-13 134445 Label 1 PL Label(PS15STANDARD)
2-14 134446 Label 1 EACPS15STANDARD



- 5 -

3. PS15 STANDARD
 PUMP

Fig.2

A
B

A

21

20

21

19

19

18

B

17

22

12

11

10
9

8
7

6

5

4

14

16

16

15

13

3

1
2



 Ref. No. Parts No. Parts Name Q'ty Remarks

- 6 -

3-1 122916 Shaft Ass'y 1 Incl.2
3-2 026531 O-Ring 1 S8
3-3 092004 Screw 3 M6x12SW
3-4 127184 Pump Ass'y 1 Incl.5-16
3-5 127185 Casing Ass'y 1 Incl.6,7

3-6 127186 Casing 1 
3-7 107422 Mechanical Seal 1 
3-8 106432 Holder 1 
3-9 056441 C-Sharped Snap Ring 1 #10
3-10 106433 Inpeller 1 50xt3x10

3-11 014029 O-Ring 1 S63
3-12 106434 Casing Cover 1 
3-13 125049 Nipple 1 
3-14 125050 Hose Coupling 1 
3-15 127187 Joint Bolt 1 G1/4

3-16 049106 O-Ring 2 S15
3-17 125230 Screw 4 M5x60(SM)
3-18 127191 Vinyl Hose 1 7x11x165L
3-19 127241 Hose Band 2 
3-20 127192 Vinyl Hose 1 10x15x165L

3-21 103033 Hose Band 2 
3-22 134580 Label 1 



- 7 -

4. PS15 STANDARD
 ENGINE

8

9

10
12

11

37

2
6

5

7

4

3

20

19

21
23

23
16

14

24

22

33

14
17

13

39

38

27

36

35

30 31

32

29

28

34

15

18

46

44

45

47

41

43

42

48

25

4026



 Ref. No. Parts No. Parts Name Q'ty Remarks

- 8 -

4-1 875094 Engine 1 EE230P/08
4-2 266249 Cylinder 1 New gasket required
4-3 283420 Gasket 1 
4-4 267290 Cap Screw 2 M5x20WSW
4-5 263772 Insulator 1 New gasket required

4-6 267049 Gasket 1 
4-7 269826 Screw 2 M5x25WSW
4-8	 281524	 Muffler	 1	
4-9 266264 Cap Screw 2 M5x50
4-10 280409 Gasket 1 

4-11 284575 Top Cover 1 
4-12 280144 Screw 1 M4x16
4-13 273674 Crankcase 1 
4-14 280488 Bearing 2 6001 C3
4-15 261492 Oil Seal 1 

4-16 261386 Oil Seal 1 
4-17 055185 Snap Ring 1 #28
4-18 261612 Cap Screw 3 M5x30
4-19 281298 Piston 1 
4-20 263789 Piston Ring 1 

4-21 261036 Piston Pin 1 5.7x8x23.5L
4-22 288520 Bearing, Needle 1 
4-23 261576 Clip, Piston Pin 2 
4-24 267193 Crankshaft/Conn.Rod Ass'y 1 
4-25 283386 Fan Cover 1 

4-26 269831 Screw 4 M5x20WSW
4-27 283686 Magneto Ass'y 1 Incl.28-32
4-28 269324 Rotor/Fan 1 
4-29 280470 Ignition Coil Ass'y 1 Incl.30-32
4-30 280868 Spark Plug Wire Ass'y 1 Incl.31,32

4-31 280870 Plug Boot 1 
4-32 280871 Connector 1 
4-33 261076 Woodruff Key 1 3x10
4-34 261417 Nut, Rotor 1 M8
4-35 280381 Spacer 2 

4-36 261256 Cap Screw 2 M4x25
4-37 264652 Spark Plug 1 CJ8Y
4-38 267492 Wire, Lead 1 
4-39 282880 Wire, Lead 1 
4-40 264588 Clamp 1 

4-41 282697 Rewind Starter Ass'y 1 
4-42 281211 Screw 2 M4x20WSW
4-43 282096 Screw 1 M4x16
4-44 269764 Starter Pawl Ass'y 1 
4-45 282707 Adapter Ass'y 1 



4. PS15 STANDARD
 ENGINE

- 9 -

8

9

10
12

11

37

2
6

5

7

4

3

20

19

21
23

23
16

14

24

22

33

14
17

13

39

38

27

36

35

30 31

32

29

28

34

15

18

46

44

45

47

41

43

42

48

25

4026



 Ref. No. Parts No. Parts Name Q'ty Remarks

4-46 280489 Screw 2 M4x20WSW
4-47 269833 Screw 1 M4x16WSW
4-48 134441 Label 1 

- 10 -



5. PS15 STANDARD
 CARBURETOR, FUEL TANK

- 11 -

16

25

26

27

28

29

44

40
41 35

36

38

37
39

34

31

30

43
42 43

42

3233

23

18

20
21

19
22

24

17

14

9

10
11

8
1

2

7

6

3

5

4

15

13

12



 Ref. No. Parts No. Parts Name Q'ty Remarks

5-1 280101 Carburetor Ass'y 1 Incl.2-15
5-2 263739 Pump Body 1 
5-3 262991 Purge Body 1 
5-4 262992 Cover Plate 1 
5-5 261874 Primer Bulb 1 

5-6 283905 Diaphragm, Meterring 1 
5-7 262993 Gasket 1 
5-8 262994 Diaphragm, Fuel Pump  1 
5-9 282576 Gasket 1 
5-10 267358 Main Jet 1 

5-11 261871 O-Ring 1 
5-12 261876 E-Ring 1 
5-13 261658 Swivel 1 
5-14 264682 Screw 2 
5-15 262996 Screw 4 

5-16 261864 Gasket 1 
5-17 284823 Case Ass'y 1 Incl.18-24
5-18 269050 Case Body 1 
5-19 284802 Valve 1 
5-20 284803 Lever 1 

5-21 284816 Washer 1 6.4x11x0.15
5-22 269032 Screw 1 M3.5x8
5-23 126993 Nut 1 M5x0.8
5-24 269051 Sleeve 2 5.5x7.1x3
5-25 281777 Screw 2 M5x55WSW

5-26 269030 Element 1 
5-27 269027 Cleaner Cover 1 
5-28 269031 Screw 1 M5x12
5-29 280020 Swivel Ring 1 
5-30 283687 Fuel Tank Ass'y 1 Incl.31-41

5-31 282401 Fuel Tank 1 
5-32 275306 Fuel Tank Cap Ass'y 1 Incl.33
5-33 274875 Gasket 1 
5-34 261696 Breather Ass'y 1 
5-35 283299 Fuel Pipe Pick-up Ass'y 1 Incl.36-41

5-36 283300 Fuel Pipe Ass'y 1 Incl.37-39
5-37 261115 Grommet 1 
5-38 261690 Fuel Pipe 1 160L
5-39 283301 Return Pipe 1 135L
5-40 264653 Filter Ass'y 1 

5-41 261117 Clip 1 
5-42 283443 Screw 3 M5
5-43 283688 Washer 3 5.5x12x1.6
5-44 261117 Clip 1 

- 12 -



6. PS15 STANDARD
 ACCESSORIES

- 13 -

14

12
13

11

10

9

17

OPTION 24

25

18

26

27

19
20

21
22

23

2

3

1 15

16

7

6

4

8
5



 Ref. No. Parts No. Parts Name Q'ty Remarks

6-1 127197 Measure Cup 1 
6-2 129900 Grip Ass'y 1 
6-3 117234 Hose Ass'y 1 7.5x1300L
6-4 179946 Ball Cock Ass'y 1 Incl.5
6-5 181828 Packing 1 10x16x2

6-6 130713 Nozzle Pipe Ass'y  1 Incl.7,8
6-7 112850 Packing 1 11.5x15.5xt1.5
6-8 112851 Packing 1 7x11xt1.5
6-9 112866 Wide Nozzle Ass'y 1 Incl.10-14
6-10 112843 Cap 1 

6-11 112867 Nozzle Plate 1 
6-12 112846 Packing 1 
6-13 112845 Strainer 1 
6-14 112868 Body 1 
6-15 127273 Nozzle Ass'y 1 

6-16 134448 Instruction Manual 1 

 OPTION
6-17 401764 ECO-Shower Nozzle Ass'y 1 Incl.18-23
6-18	 404996	 Orifice	 1	
6-19 994431 Packing 1 
6-20 141663 Core 1 
6-21 996076 Packing 1 

6-22 624233 Strainer 1 
6-23 625313 Elbow 1 
6-24 127134 Cart Ass'y 1 Incl.25
6-25 127137 Band 1 
6-26 131310 Clip 2 

6-27 106352 Packing 2 5.5x16x1.5t

- 14 -


